
125 EXC M/Ö <1997><EU><710373>
FRONT FORK, TRIPLE CLAMP

27973

Pos Part Number Description Additional Text Quantity

0* 5460139000030 FORK PROTECTION GUIDE R/S '97 1.00

0* 5460139100030 FORK PROTECTOR R/S MARZOCCHI97 1.00

1 7124730 * FORK LEGS CPL. 1.00

5* 5460129100030 FORK PROTECTOR L/S MARZOC.'97 1.00

6* 5460129000030 FORK PROTECTION GUIDE L/S '97 1.00

8 0015050203 HH COLLAR SCREW M 5X20 WS=8 3.00

9 0985050003 Self locking nut DIN 985 M5 3.00

10 0015050123 HH COLLAR SCREW M 5X12 WS=8 4.00

12 7520196 H H COLLAR SCREW M 6X25 WS=10 4.00

15 54601099000 SPEEDOMETER CABLE GUIDE MARZO. 1.00

32 50201132044 BOT.FORK PLATE X=18MM/D=45MM 1.00



33 50101033100 FORK TUBE L=244 '91 ONLY FOR MXC, EXC 1.00

34 50201134000 TOP FORK PLATE X=18MM/D=45MM 1.00

38 54601038000 HANDLEBAR CLAMP ' 2.00

43 56401043000 HH SCREW M20X1,5 1.00

44 56401044000 WASHER 21X38X3 1.00

53 0015080303 HH COLLAR SCREW M 8X30 WS=10 12.00

54 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 1.00

57 0933070203 HH SCREW DIN0933-M 7X20 2.00

58 0934070003 HEXAGON NUT DIN0934-M 7 2.00

80 54601084100 O-RING SUPPORT W. SEALING LIP 1.00

81 54201081000 TAPERED ROLLER BEARING CPL. 2.00

83 54601184000 STEARING HEAD GASKET TOP 1.00

86 54201086000 STEERING HEAD COVER 1.00
* = New part


